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¥ X BURSTR LM ISR18650-2200 3.7V 2200mAh
#&mLA | Chinese
Nameor Sampls] .35 5 LI-ION BATTERY ISR18650-2200 3.7V 2200mAh
English
T 1119080286
Sample No.
Rie¥ L5 YL IR PUIE YR 2 A7 R A7)
Consignor Jiangsu Highstar Battery Manufacturing Co., Ltd.
LY e YL DY A LI AT PR 24
Manufacturer Jiangsu Highstar Battery Manufacturing Co.,Ltd.
I BAR (XTFRREPERMLND RRARETID
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS™ Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
4 Section 38.3
R A GETRRSMERIRLS ARABRET I
ST/SG/AC. 10/11/Rév. 6 Amend. 1 38.3 UNITED NATIONS "Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS™ Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
: Section 38.3 ‘
M S st ke
A*;;gn " , e FRARBSYE
PP < i iGreen Cylinder‘plastics film- shell’!
<& ) A “x” B e
*“f'fl?'ig"’j: =] %] 2019-08-22 ﬁ-;ﬂ‘]ﬁ;‘i‘- EI 2% -72019-08-24 ~ 2019-09-26
Accepted Date Test Date = E

REBEREEL: #5350 ; vt : ShAERR i « SRR

AR A E Altitude simulation, Thermal test;Vibration, Shock, External short
Test ltems cirquit, Impact, Forced discharge
R, ZRATEARERE (XTEREYEHNTNE RRAFRTID
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3FRAEESK,
sk |The sample has passed the test items ‘'of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6
Conclusion  [Amend.1 38.3 m
7 2 Ky Al
S -09—
Jﬁ@\ﬂ*& é&{@a 2019-09-27
£33 AT 76 L4 HL i IS Rechargeable Lithium e TS el
=* ‘ Ty
Comment AA JY
I TAA | £
. NN TS /
i R R / (17) W B A
Consignor 226200
Address Post Code
k) v % > G
ot f&d e CE %7 % i @ﬁ
Approver: Checker: Compiler:
5
Title: Fil& TFEIM (Vice chief engineer)
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gz | BRAB LA R ER IR FRT palsg | Adign | &2
Name of Test Standard requirement or The g
No. = Clause Number of Standard Test Result | Conclusion | Remark
BN ORIt s a3 WK Fbs
RS REHL ?[E;;JH}) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | WLk 1 otk
1 2 WIT. 1 :
A_ltltUd_e UN Manual of Tests and Criteria See; dnendls 1 paussed /
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T. 1
AW COT-fa ke T At W AR
PR #EFME) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | W Ht& 2 Ais
2 * KHRT. 2 ix 2
Thermal test UN Manual of Tests and Criteria oE ey P;SSEd 4
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.2
KAE (XTFRREmEHNENS HRAER
3 Rz ﬁ;ﬂ“ ST/SG/AC.10/11/Rev. 6 Amend.1 38.3 | pi% 3 ath
¥ i T.3 | ]
Vibration UN Manual of Tests and Criteria R ApRenln 3 p;sed 4
ST/SG/AC. 10/11/Rev. 6 .Amend. 1 Section
38.3 Test T.3
RAHE (TR iEMEmOEIE SR
" i ﬁ”“ ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | WLt 4 P
T.4 : Hidi
Shock UN Manual of Tests and Criteria Seg WG Panssed /
ST/SG/AC. 10/11/Rev. 6 Amend. I Section :
38.3 Test T.4 ‘
: BREN (X Tapimsmmn®l s
F1» ST/SG/AC. 10/11/Rev. 6 Amem‘Ll 38.3 | MFE 5. A
: s | (G e e
EXterl:lal Shqrt UN Manual of Tests and Criteria S?E;Appe-ndn—(”s Pal._;sed /
circuit ST/SG/AC.10/11/Rev.6  Amend. 1 Section ¢
38.3 Test T.5
%;;? AT ERRAE RIS ut%ﬁ}t]' ;
) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38 Iilm 3
6 Hiredi HIRT. 6 ¥oren Sﬁ?ﬁp&dix 6 as /
Impact UN Manual of Tests and Criteria P d
ST/S6/AC. 10/11/Rev. 6 Amend. 1 Section S
38.3 Test T.6
AN (RTRR SRR ﬁ%fﬂ&ﬁ
RS ACH, i%;ﬂ}}) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | RLp% 7
7 2 WIAT. 8 ‘ . e
Forced discharge |yy ;lanual of Tests and Criteria 68 Aieidis i Pm‘ﬁi’d 4
ST/SG/AC. 10/11/Rev.§ Amend. 1 Section HReE
38.3 Test T.8
This space intentionally left blank
S |
8
R IRE A _ IREEILAE - 23°C-25°C ; R BT ULEE : /%
Test Environment Ambient temperature:23°C-25°C;Ambient humidity:/%
Condition
AR ,
. Test Item
AR y
Subcontracted Test HOFEBT | LK / WR 4% /
Condition Subcontracted | Name Post Code
Laboratory ik / o y
Address Tel
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5 1 BRAE LA4F | L
No. Name of Test Items Altitude simulation
! RIS AT Bef XK
He | HaRE DR Before LT S P Py AT
%"f Sample Status fﬁ-i ﬂ-"!& 2 /ﬁi ﬂ‘fﬁ- i, /& Mass Loss | Residual ﬂ}l%
Sample Mass ocv Mass ocv OCV  |Other
No. /g A" /g v /% % Event
ICYCRERFKH
001 107e Fuﬁy cbasgel 45,0093 4,16 45. 0079 4,16 0. 00 100. 00 0
1CYCSE R FEH .
002 1cYC Fuﬁy Ch'a;ged 45, 0512 4.16 45. 0506 4.16 0.00 100. 00 0
I0CR 2R
003 1cYC Fuﬁj“charged 44,9102 4,16 44, 9085 4.16 0.00 100. 00 0
1CYC5E4- 7
004 1cYC Fu;'f;,’ charged 44, 9571 4. 16 44, 9509 4.16 0.01 100. 00 0
005 1cYe Fuﬁfﬁharged 45, 0442 4,16 45. 0423 4.16 0. 00 100. 00 0
25CYCEA T e T
006 250YC Fu{‘l‘}, o il 45. 0800 4.16--|-45.0797 -4.16 0.00 100. 00 0]
25CYCTEAFE M ’ ! e
007 95CYC Fuil?charged_- 45. 0255 4:16 45. 0244 4.16 ».0.00 100. 00 0
25CYCTEA A . i o
008 | 55cyc Folly charced | 45.0192 4.16 45. 0179 4.16 0. 00 100.00 | o
25CYCHE A e ) .
009 250YC Fulls-rLcharged 44, 9567 4.16 .| 449551 4..16 ;0. 00 100. 00 4]
25CYCHEA #E F ! = : o
010 | p5cy¢ Fully charged | 44-8975 | 4.16 | 44.8974 | 4.16~]._'0,00 | 100.00 | o
J\—F?;'_’:E;This space intentionally . ¢

&iE: L=k V-IRA D-ARR R-LE F-Ak 0-RiwiR. LBA. LMK, Aii. ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 9 WRIAB LA | HUR
No. Name of Test Items Thermal test
| HBRA BN Dofore REE Aler | 5 g ank| a8 st
%e Sample Status RE |FRVLAE RE T3 % /5| Mass Loss| Residual | £
Sample Mass ocv Mass ocv OCV |Other
No. /g Y /g v 1% % Event
001 | oy popiaroe o | 45.0079 | .16 | 45.0083 | 4.10 0. 00 98.56 | o
002 | oyt | 45.0506 | 4.16 | 45.0511 | 411 0. 00 98.80 | o
003 | oyipeni® | 4s.9085 | 4167 | 449088 | 411 0.00 | 9880 | o
004 | o GERE | 440500 | 416 | 44.9507 | 4 10 0. 00 98.56 | o
005 | oo horEnm | 45.0423 | 416 | 45.0433 | 411 0. 00 98.80 | o
006 | pocvepurty iy | 45.0797°| 416 | 45.0801 | ~4.11 0. 00 98.80 | o
007 | poieronisi® 1450244 | 416 | 45.0254 | 4. 11 0. 00 98.80 | o
008 | 25eve Fulty coeged | 45.0179 | 416 | 45.0187 | 4.1 | o0.00 | 98.80 | o
009 | y5ckc ity commed | 449551 | 4167 [ aalossa [ TadT |- 00 | 880 | o
010 | 55ic Futly anassed | 44-8974 | 416 | 4478975 | 411 0.00 | 98.80 | o

\ 22z 2[This space intentionally
ATFEE left blank

ks L= V-IRA D-AHA R PR K 0-RH. RBA. LAA. LKA, LAk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A3 5 BRFR LA | )
No. Name of Test Items Vibration
#a | Hans BEH_Before R Afer | g gank | #l4 s | i
by Sample Status RE FRe/E| ¥ | A% B/E |MassLoss| Residual | I
Sample Mass ocv Mass ocv ocv Other
No. g v /g v % /% Event
001 | o God®t o [45.0083| 410 [ 450070 | 410 0.00 | 100.00 | o
002 | o ewkrt o l4s0s11| 411 [ 450506 | 410 0. 00 99. 76 )
003 | oy Gomt Rl 1449088 | 4.11 | ad.9008 | 4.10 0.00 | 99.76 0
004 | | (GOEERS o lad.9507| 410 | 44,9516 | 4. 10 0.00 | 100.00 0
005 | | oToER%n 1450433 411 | 45.0433 | 4.10 0.00 | 99.76 0
006 | i prir®® a5 0800|7411 | 45 08037]> 4.10 0. 00 99. 76 0
007 | ool = l45.0250| 411 | 45022 | 410 |0 00 99. 76 0
008 | jureponinn . |45.0187| 411 |45.018| 4.10° | 0.00 99. 76 0
009 | joreGorhi® o |a4.9554| 41177 4a o566 | ‘410 0. 00 99. 76 )
010 [ jopeporini® laasors| 411 | 448973 | 4 11 -] 0.00 | 100.00 | o

;23 #{This space intentionally
JTiE left blank

ik LR V-FRA DMK R-3AL F-ALK 0-Ziif. LR%A. FARA. AEE . ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

6/10
A5 g RRA B 4 4 Piriki
No. Name of Test Items Shock
He HaakA iRIEAT Before RIS /E After FERE |HewE o
5 Sample Status "% FRdE| RE JF#%d, E | Mass Loss | Residual | TLE
Sample Mass ocCVv Mass OCV oCcv Other
No. /g A /g A% % % Event
001 | joyepuerne o | 450079 4.10 | 45.0084 | 4.10 0.00 | 100.00 | o
002 | oyequrn o | 45.0516| 410 | 45.0508 [ 4.10 0.00 100.00 | o
003 | oxerairies o | 44.9098 | 4,100 | 44.9093 | 4.10 0.00 | 100.00 | o
004 | evepopirred o laa.9516| 410 |44 9512 | 410 0.00 | 100.00 | o
005 | joyeppire o | 45,0433 410 | 450834 | 410 0. 00 100.00 | o
006 | sscrerrsist o | 45.0803| 4.10 | 45.0802 | 4 10. 0.00 | 100.00 | o
007 | a5cve Forty comcped | 45.0252 | 410 | 45.0285 | 4.10 | 0,00 100.00 | ©
008 | g50ic Putsy aerged | 450198 | 410 | 450191 | 410 | 0.00 | 100.00 | o
009 | sscvc potsy somged | 44:9566 |  4.10- | 44.9557 | '4.10. |- 0.00 100.00 | o
010 | sscrc rutsy ooged | 44:8973 | 411 | 448971 | 4107|7000 | 100.00 | o
,‘lvFE rThis spalc:fth;:l?ntkionﬂny
i LR V-IRA D-A84R R-28% F-R K 0-L k. RRA. LMK, LahZ., fAek,
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SRICI Testing Co., Ltd. Test Report—Appendix 5  N0.1119080286
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A5 5 BRAR LA | SME T

Ao, Name of Test Items External short circuit
Hths Sk A R @R HEA Py
Sample No. Sample Status Max. Extert;a%’l‘emperature Other Event

aol ICY(ZICIYTﬁﬁ?ZE:Eged 111.8 o

0z 10%C Pty shared 99.2 =

Haa 1IC Pogss arged 112.7 &

004 1CYéC;Eﬁ?£$ged S 106.1 0

005 1cyécggﬁ§t§$ged 107.0 o

- ZEC%C}Y:Sﬁ;'{EzE;Eged 98.8 B

007 25C§gcggﬁ?§1§ged A0 .107.8 | 0

g 25(3%30:'5?{;%35;%3&”‘ 99.9 . o i 0

oud ZSC%?IC]EE%?ZEEE% 100.5 saiak 0

a1l 25C§3C;Eﬁ$§lﬁged i 8 4 & 0
LT This space lir;)tle;ntkionally left '
#ix: D-MHK R-ALEL PR K O-RBEIR. RATK. L,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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o 3 6 AR A 4 4 il
No. Name of Test Items Impact
T R A HERDR &R AL
Sample No. Sample Status Max. Exterr:’a%’l‘emperature Other Event
U1l mchCYsCo%SOc%fa%ty 109.1 0
012 1(:\{1(? Ysco%5 Ogaﬁfiti ty 22.7 0
ol ICYlé:YS%‘: OC%a?eEiiy 22.5 0
014 ICYlé: Y’a%%s%aﬁa%i ty 22.5 o
0f5 1CVC Be8 %t?aifity 2 0
o S50 o Og&a?ﬂ% ty ' 20.9 Y
0Ly ZSgYngﬁ%;Og&a?a?ity o it 0
018 2501C 508 Comoity | 2.6 0
— 25(:2YSCCYSCG%S (g?aitity : 22. '4j 0
820 i %t?af;iity | o) 220 | 0
LR This space ix;tlzr;lti(ionally left
&iE: D-R4R F-AL K O-AMik, RATK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% 7 BRA B 4 AR I
No. Name of Test Items Forced discharge
a5 H R AL
Sample No. Sample Status Other Event

021 1CYC llsjlcliiﬁziﬁskc?arged 0

022 1GYC Pl lj??ihfcl}?argcd 0

023 1CYC l[%fliﬁ%ibfclgarged 0

024 1cYC lglcl?%ifi?arged 0

025 1cYC ?chl%y’s%iﬁgc[}%arged Q

026 1CYC gﬁ?fﬁfﬁuged 0

027 1CYC %Jﬁ?%iﬁfc?arg;d 0

028 16YC chnflCl?%i?cfa:ged 0

029 1ove }%Cl%ﬁijilcfarged | 9

030 IEYC 1F(;‘.IYICI??‘l\‘iﬁ‘sﬁc[sargecl | O :

031 ZSEYgEéﬁ%?%i%cfarged 0%

032 25010 ﬁﬁ?ﬁifuged , o

033 25“5%1?1??%i?c?arged 0

034 25(:‘1(:2 Eﬁﬁﬁﬁsﬁcfarged 0

035 25c1C szgjylcl?%i?cfarged 0

036 25CYC25P‘C':LJY1CI§:C%i?cﬁuged 0

037 2SCYC25FCUYIC§'E ﬂ(;:ijfcrr%arged 0

038 25CYC25}E:1(:1TE%ih§Cl}?arged 0

039 25C\’C25{§i1\1(:1;;6%iﬁfcl}?arged 0

040 25CYC25}ELIIICI§;?;Ei?g{C?arged Y

&ii: DMK F-RK 0-RMR. RAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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